
National guidelines for the management of HSV/VZV
encephalitis,5 genital/severe HSV infections,8 and
HSV/VZV infections in immunocompromised hosts,6,10

have consistently featured intravenous acyclovir as the
first-line agent for all patient populations. Alternative
antiviral agents with inhibitory activity against HSV and
VZV include foscarnet and ganciclovir.4 However, the rel-
ative paucity of clinical trials utilizing these drugs in the
management of HSV- and VZV-infected patients, along
with problematic adverse effect profiles, have limited the
use of these drugs to cytomegalovirus infections.5,6,10

Recommendations

Tables 2 and 3 highlight key recommendations from
the Infectious Diseases Society of America, the CDC,
the American Academy of Pediatrics, and from the U.S.

Department of Health and Human Services with regard
to the management of HSV encephalitis, VZV infec-
tions, HSV Zoster, and other severe HSV infections.5,6,8-

10 Final recommendations for healthcare practitioners to
consider during this period of limited supply of intra-
venous acyclovir include:

• Conserving use of existing supplies of intravenous
acyclovir for neonatal HSV infections (including HSV
encephalitis);

• Conserving use of existing supplies of intravenous
acyclovir for patients (pediatric, adult) with HSV
encephalitis;

• Conserving use of existing supplies of intravenous
acyclovir for immunocompromised patients, including
more critically ill pregnant females with visceral dissem-
ination of HSV or VZV;

• For less serious HSV infections in immunocompe-
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Indications Alternative Antivirals Renal Dose Adjustment Monitoring Parameters

HSV Encephalitis4-6

(Acyclovir 10mg/kg IV

Q 8h x 14-21 d)

Varicella Zoster

(severe cases: acyclovir

10mg/kg IV Q8h x 10-14 d,

encephalitis; other indications, 

7-10 d)4-7

HSV Zoster6

(extensive cutaneous lesion or vis-

ceral involvement) in immuno-

compromised: acyclovir 10 mg/kg

IV Q8h until improvement; can

switch to oral tx to complete 10-14d

Severe HSV infection

(disseminated, pneumonitis, CNS,

liver) in immunocompromised8:

acyclovir 10mg/kg IV Q8h x 14-21

days. For mucocutaneous infection,

genital infection, or for immuno-

competent, use 5 mg/kg IV Q 8h.8

• Ganciclovir 5mg/kg IV Q12h (no

clinical trials); 2nd line

• Foscarnet 80-120mg/kg/d IV in 

23 divided doses (for acyclovir-

resistant HSV, immunocompro-

mised patients); 3rd line

• Ganciclovir 5 mg/kg IV Q12h 

one case report7); 2nd line

• Foscarnet 90 mg/kg IV Q12h (for

acyclovir resistant VZV, immuno-

compromised patients); 3rd line

• Ganciclovir 5 mg/kg IV Q12h until

improvement; can switch to oral ther-

apy (see dose below; no clinical tri-

als); 2nd line

• Foscarnet 90 mg/kg IV Q12h until

improvement; can switch to oral ther-

apy (acyclovir 800 mg PO 5 x’s/d) to

complete 10-14d Tx. For acyclovir-

resistant HSV Zoster, immunocom-

promised patients. 3rd line

• Ganciclovir 5 mg/kg IV Q12h x 14-

21 days (no clinical trials); 2nd line

• Foscarnet 40 mg/kg IV Q8h x 

14-21days (acyclovir-resistant

HSV,immunocompromised patients);

3rd line

Ganciclovir

CrCL (mL/min)      Dose (mg/kg)

50-69 2.5 IV Q12h

25-49 2.5 IV Q24h

10-24 1.25 IV Q24h

< 10 or HD          1.25 tiw 

(post-dialysis)

Foscarnet

CrCL (mL/min/kg) Dose (mg/kg)

>1.4                    40 IV Q8h

>1-1.4                 30 IV Q8h

>0.8-1                 35 IV Q12h

>0.6-0.8              25 IV Q12h

0.5-0.6                40 IV Q24h

0.4-0.5              35 IV Q24h

< 0.4                    Avoid use

Ganciclovir

• Thrombocytopenia, anemia, 

neutropenia

• May lower seizure threshold of

Imipenem

• Do not use if ANC < 500/mm3

or if platelet < 25,000/mm3

Foscarnet

• Calcium

• Phosphorus

• Magnesium

• Potassium

• SCr/BUN

Table 2

HSV/VZV Treatment Recommendations for Adults 




